
INSTALLATION AND
REPAIR PARTS MANUAL
597444501 – MZ 52” FAB TO 54” FAB SERVICE KIT 

597446501 – MZ-T 52” FAB TO 54” FAB SERVICE KIT

597444501 – MZ 52” FAB TO 54” FAB KIT DE SERVICIO 

597446501 – MZ-T 52” FAB TO 54” FAB KIT DE SERVICIO

114 11 36-49 Rev. 1

MANUAL DE INSTALACIÓN Y
PIEZAS DE REPARACIÓN



2

I. CHILDREN

WARNING!  CHILDREN CAN BE INJURED BY 
THIS EQUIPMENT.  The American Academy 
of Pediatrics recommends that children be a 
minimum of 12 year of age before operating 
a pedestrian controlled lawn mower and a 
minimum of 16 years of age before operating 
a riding lawn mower. 

WARNING! CHILDREN CAN BE SERIOUSLY 
INJURED OR KILLED BY THIS EQUIPMENT. 
Carefully read and follow all of the safety 
instructions below. 

Tragic accidents can occur if the operator is not alert to the 
presence of children.  Children are often attracted to the ma-
chine and the mowing activity.  Never assume that children 
will remain where you last saw them.
• Keep children out of the mowing area and in the watchful 

care of a responsible adult other than the operator.

SAFETY RULES
Safe Operation Practices for Ride-On Mowers

DANGER:  THIS CUTTING MACHINE IS CAPABLE OF AMPUTATING HANDS AND FEET AND THROW ING OBJECTS.  FAILURE 
TO OBSERVE THE FOLLOWING SAFETY INSTRUCTIONS COULD RESULT IN SERIOUS INJURY OR DEATH.

II. GENERAL OPERATION  
• Read, understand, and follow all instructions on the ma-

chine and in the manual before starting.
• Do not put hands or feet near rotating parts or under the 

machine. Keep clear of the discharge opening at all times.
• Only allow responsible adults, who are familiar with the 

in struc tions, to operate the machine.
• Clear the area of objects such as rocks, toys, wire, etc.,  

which could be picked up and thrown by the blades.
• Ensure the area is clear of bystanders before operating.  

Stop machine if anyone enters the area.
• Never carry passengers.
• Do not mow in reverse unless absolutely necessary.  

Always look down and behind before and while back ing.
• Never direct discharged material toward anyone. Avoid 

discharging material against a wall or obstruction. Material 
may ricochet back toward the operator. Stop the blades 
when crossing gravel surfaces.

• Do not operate machine without the entire grass catcher, 
discharge chute, or other safety devices in place and 
working.

• Slow down before turning.
• Never leave a running machine unattended.  Always turn 

off blades, set parking brake, stop engine, and remove 
keys before dismounting.

• Disengage blades when not mowing. Shut off engine 
and wait for all parts to come to a complete stop before 
cleaning the machine, removing the grass catcher, or 
unclogging the discharge chute.

• Operate machine only in daylight or good artificial light.
• Do not operate the machine while under the influence of 

alcohol or drugs. 
• Watch for traffic when operating near or crossing road ways.
• Use extreme caution when loading or unloading the ma-

chine into a trailer or truck.
• Always wear eye protection when operating machine.
• Use ear protectors to avoid damage to hearing.
• Data indicates that operators, age 60 years and above, 

are involved in a large percentage of riding mower-related 
injuries.  These operators should evaluate their ability to 
operate the riding mower safely enough to protect them-
 selves and others from serious injury.

• Follow the manufacturer's recommendation for wheel 
weights or counterweights.

• Keep machine free of grass, leaves or other debris build-up 
which can touch hot exhaust / engine parts and burn. Do 
not allow the mower deck to plow leaves or other debris 
which can cause build-up to occur. Clean any oil or fuel 
spillage before operating or storing the machine. Allow 
machine to cool before storage.

WARNING: In order to prevent ac ci den tal 
starting when setting up, trans port ing, 
ad just ing or making repairs, al ways dis con-
 nect spark plug wire and place wire where 
it can not contact spark plug.

WARNING
Engine exhaust, some of its con stit u ents, and cer tain 
vehicle com po nents contain or emit chem i cals 
known to the State of Cal i for nia to cause can cer 
and birth de fects or oth er re pro duc tive harm.

WARNING
Battery posts, terminals and related ac ces so ries 
contain lead and lead compounds, chem i cals known 
to the State of Cal i for nia to cause can cer and birth 
defects or oth er re pro duc tive harm. Wash hands 
after handling.

WARNING: Do not coast down a hill in 
neutral, you may lose control of the tractor.

WARNING: Tow only the attachments that 
are rec om mend ed by and comply with 
spec i fi ca tions of the man u fac tur er of your 
tractor. Use common sense when towing. 
Operate only at the low est possible speed 
when on a slope.  Too heavy of a load, while 
on a slope, is dan ger ous.  Tires can lose 
trac tion with the ground and cause you to 
lose control of your tractor.

• Be alert and turn machine off if a child enters the area.
• Before and while backing, look behind and down for small 

children. 
• Never carry children, even with the blades shut off.  They 

may fall off and be seriously injured or interfere with safe 
machine operation. Children who have been given rides 
in the past may suddenly appear in the mowing area for 
another ride and be run over or backed over by the machine.

• Never allow children to operate the machine.
• Use extreme caution when approaching blind corners, 

shrubs, trees, or other objects that may block your view  
of a child.



3

III. SLOPE OPERATION

WARNING! When loading or unloading 
this machine, do not exceed the maximum 
recommended operation angle of 10°.

Slopes are a major factor related to loss of control and tip-over 
accidents, which can result in severe injury or death.  Operation 
on all slopes requires extreme caution.  If you cannot back up 
the slope or if you feel uneasy on it, do not mow it.
• Mow up and down slopes, not across.
• Watch for holes, ruts, bumps, rocks, or other hidden ob-

jects.  Uneven terrain could overturn the machine.  Tall 
grass can hide obstacles.

• Choose a low ground speed so that you will not have to 
stop or shift while on the slope.

• Do not mow on wet grass. Tires may lose traction. Always 
keep the machine in gear when going down slopes.

• Do not shift to neutral and coast downhill.
• Avoid starting, stopping, or turning on a slope.  If the tires 

lose traction, disengage the blades and proceed slowly 
straight down the slope.

• Keep all movement on the slopes slow and gradual.  Do 
not make sudden changes in speed or direction, which 
could cause the machine to roll over.

• Use extreme caution while operating machine with grass 
catchers or other at tach ments; they can affect the stability 
of the machine. Do no use on steep slopes.

• Do not try to stabilize the machine by putting your foot on 
the ground.

• Do not mow near drop-offs, ditches, or embankments.  
The machine could suddenly roll over if a wheel is over 
the edge or if the edge caves in.

• If machine stops while going uphill, disengage blades, 
shift into reverse and back down slowly.

• Do not turn on slopes unless necessary, and then, turn 
slowly and gradually downhill, if possible.

SAFETY RULES
Safe Operation Practices for Ride-On Mowers

IV. TOWING
• Tow only with a machine that has a hitch designed for 

towing. Do not attach towed equipment except at the hitch 
point.

• Follow the manufacturer's recommendation for weight 
limits for towed equipment and towing on slopes.

• Never allow children or others in or on towed equipment.
• On slopes, the weight of the towed equipment may cause 

loss of traction and loss of control.
• Travel slowly and allow extra distance to stop. 

V. SERVICE
SAFE HANDLING OF GASOLINE
To avoid personal injury or property damage, use extreme 
care in handling gasoline. Gasoline is extremely flammable 
and the vapors are explosive.
• Extinguish all cigarettes, cigars, pipes, and other sources 

of ignition.

• Use only approved gasoline container.
• Never remove gas cap or add fuel with the engine running.
• Allow engine to cool before refueling.
• Never fuel the machine indoors.
• Never store the machine or fuel container where there 

is an open flame, spark, or pilot light such as on a water 
heater or other appliances.

• Never fill containers inside a vehicle or on a truck or 
trailer bed with plastic liner. Always place containers on 
the ground away from your vehicle when filling.

• Remove gas-powered equipment from the truck or trailer 
and refuel it on the ground. If this is not possible, then 
refuel such equipment with a portable container, rather 
than from a gasoline dispenser nozzle.

• Keep the nozzle in contact with the rim of the fuel tank or 
container opening at all times until fueling is complete. 
Do not use a nozzle lock-open device.

• If fuel is spilled on clothing, change clothing immediately.
• Never overfill fuel tank. Replace gas cap and tighten 

securely.

GENERAL SERVICE
• Never operate machine in a closed area.
• Keep all nuts and bolts tight to ensure the equipment is 

in safe working condition.
• Never tamper with safety devices. Never interfere with 

the intended function of a safety device or reduce the 
protection provided by a safety device. Check there proper 
operation regularly. NEVER operate a machine with a 
safety device that does not function properly.

• Keep machine free of grass, leaves, or other debris build-
up.  Clean oil or fuel spillage and remove any fuel-soaked 
debris.  Allow machine to cool before storing.

• If you strike a foreign object, stop and inspect the machine. 
Repair, if necessary, before restarting.

• Never make any adjustments or repairs with the engine 
run ning.

• Check grass catcher components and the discharge chute  
frequently and replace with manufacturer's recommended 
parts, when necessary.

• Mower blades are sharp.  Wrap the blade or wear gloves, 
and use extreme caution when servicing them.

• Check brake operation frequently.  Adjust and service as 
required.

• Maintain or replace safety and instruction labels, as nec-
essary.

 Use ear protectors to avoid damage to hearing.

  Always wear eye protection when operating machine.



4

WARNING: TO AVOID SERIOUS INJURY, BEFORE PERFORMING ANY SER VICE OR AD JUST MENTS:
• Park on a level surface.
• Engage park brake.
• Disengage blade switch.
• Turn ignition key to “STOP” and remove key.
• Make sure the blades and all moving parts have completely stopped.
• Disconnect spark plug wire from spark plug and place wire where it cannot come in contact  with 
 plug.

REMOVAL & INSTALLATION

TO REMOVE DECK
PARK ON A LEVEL SURFACE. ENGAGE PARK BRAKE. LOWER THE DECK 
INTO THE LOWEST CUTTING POSITION.
1. Remove foot plate and belt shields.
2. Remove dirt or grass that may have accumulated 

around the mandrel pulleys and entire deck surface.
3. Using a ratchet or a breaker bar and 9/16" socket in the 

square opening in the idler arm, shift the arm counter 
clockwise to relieve the tension on the belt.

4. Carefully lift the belt over the top of the mandrel 
pulleys.

5. Remove the belt from around the electric clutch on the 
engine shaft.

6. Locate the 4 deck support chain and remove all 4 by 
loosening and removing the 4 bolts attached to the 
deck lift.

7. Remove the two front link brackets.

8. Slide the front links back and up to remove them from 
the deck.



5

REMOVAL & INSTALLATION

4. Install the new anti-rotation bracket provided in the 
service kit. “A”

5. Install the new provided clutch “B”. Make sure the anti-
rotation is inserted into the new clutch.

NOTE: Align the key and the keyway before pushing the 
clutch onto the engine’s crank shaft.
6. Insert the clutch bolt, washer, lock washer and torque 

hardware to 60 ft-lbs.
7. Plug in new provided wiring harness (Part#198316) 

into the plastic connector coming off clutch.

2. Locate the anti-rotation bracket on the back side of the 
engine plate and remove the two bolts.

TO REMOVE THE STOCK CLUTCH
(MZ-T UNITS ONLY. FOR MZ UNITS PROCEED TO “NEW 54” DECK 
INSTALLATION” SECTION)

9. Once steps 1-8 have been completed, the deck is 
disconnected from the unit. Slide deck out from under 
the unit.

1. Locate the clutch engage/disengagement wire that 
comes off the clutch and follow it up through the 
engine plate. Find the plastic plug and unclip the plastic 
connector.

3. To remove the clutch locate the center clutch bolt 
underneath the unit and remove. 

NOTE: Clutch is heavy and can fall when clutch bolt is 
removed.

A

B

C



6

REMOVAL & INSTALLATION
8. Route the clutch engage/disengagement wires through 

the engine plate and plug it back into the connector 
that was unplugged in step 8. 

2. Install the new front suspension mounting brackets 
supplied. Torque hardware to (30 ft-lbs.).

3. Install supplied studs to the suspension mounting 
brackets. Torque hardware to (20 ft-lbs.).

1. Remove the two up-stops from the chassis.

NEW 54" DECK INSTALLATION



7

REMOVAL & INSTALLATION

5. Remove the 4 adjustable link assemblies from the deck 
assembly provided.

4. Remove belt shields off new 54" deck.

7. Attach the two front links from the mower deck to the 
new suspension mounting brackets.

6. Install one adjustable link assembly in each of the 4 
bell cranks of the deck lift. 

8. With deck in low cut, attach the 4 links to the deck. 
Torque hardware to (30 ft-lbs.).

9. Route the new belt on the deck and clutch

DECK BELT INSTALLATION
NOTE: For ease in installing the deck belt, refer to the 
routing decal on the cutting deck.

1. Wrap the deck belt around the electric clutch pulley 
that is located on the engine shaft.

2. Route the belt forward between the spring loaded and 
stationary pulleys.

3. Place belt around spring loaded idler pulley.
4. Wrap the belt around the stationary idler pulley and 

around the mandrel housings.
5. Push inward on the idler arm and carefully route belt 

over mandrel pulley. Once belt is properly routed, slowly 
release idler arm to tension belt.

6. Check that there are not twists in the belt and that the 
routing matches the routing decal.

7. Reinstall belt shields on both mandrel housings and 
torque hardware to 6-9 ft-lbs.

8. Reinstall Footplate.



8

RAKE AND LEVEL DECK.
Tire Pressures
All tires must be at 15 psi / 103 kPa / 1 bar.

IMPORTANT INFORMATION  DO NOT add a tire 
liner or foam fill material to the tires. Excessive loads 
created by foam filled tires will cause premature 
failures.
Only use O.E.M. specified tires.

4. Confi rm measurements once again. The blade tip 
height must be equal side-to-side. In the rear, blade 
tips must be 1/8" to 3/8" (1.174 - 9.525) higher than 
the front measurement. In the front, blade tips must 
be equal from side-to-side.

Leveling Deck
Adjust the deck while the mower is on a level surface. 
Faulty mower deck adjustments will cause an uneven 
mowing result.
Four adjustable link assemblies control the height and 
pitch of the mower deck. Adjust the deck slightly higher in 
the rear.
NOTE: To insure precision in the leveling procedure, the 
mower deck drive belt must be installed prior to leveling 
the deck.
1. Wear heavy gloves. Turn each outer blade tip to align 

with the deck side-to-side.

2. Measure from the fl oor surface up to the bottom of the 
blade tip on the discharge side of the mower deck. 
Record this measurement. Move to the opposite side; 
check that measurement is the same within 1/16" of 
each other. Adjust lift links as necessary. 

3. Turn center and outer blades to align with the deck 
front-to-rear. Adjust the rear lift up or down until the 
rear blade tips are positioned 1/8" to 3/8" (1.174 - 
9.525) higher in the rear than the front blade tips.

• If you already have a bagger attachment that was 
used on your old mower deck, the collection system 
will require new upper and lower chutes to connect 
your new mower deck to your old collection system. 
Please refer to page 9 for the updated hardware and 
chutes.

• If you want to order a brand-new bagger kit for your 
unit, please contact your local dealer to ensure you 
receive the correct kit.

A B

A
B

NOTE: This will place the mower deck in a standard 
measurement position. Depending on the type of grass being 
mowed or environmental conditions, more adjustments may 
be required to get the desired cut.

BAGGER ATTACHMENT OPTIONS.



9

Ref. Part No. Qty Description
1 582 69 36-01 1 Chute, Lower
2 582 69 34-01 1 Chute, Upper
3 532 13 09-33 1 Indicator, Dump Bag
4 539 10 80-88 1 Latch, Hood
5 532 00 72-06 1 Spacer, Split
6 539 10 81-63 1 Decal, Catcher
7 593 17 47-01 2 Knob, Knurled

8 539 99 06-45 3 Bolt 3/8-16 x 1 Round Head 
Square Neck

9 872 11 06-14 1 Bolt 3/8-16 x 1-3/4 Round Head 
Square Neck

10 532 08 71-75 1 Screw #10-24 x 1-1/8
11 818 02 10-08 1 Screw #10-14 x 1/2
12 871 08 10-10 1 Screw #10-24 x 5/8
13 532 00 20-29 1 Nut, Weld Plated
14 532 06 08-67 1 Nut #10-24 Acorn
15 810 07 10-00 1 Washer 3/16 Lock
16 532 05 27-84 2 Washer 3/16 x 3/4 16 Gauge

Ref. Part No. Qty Description
1 588 81 21-02 1 Bracket, Suspension Left

2 588 81 20-02 1 Bracket, Suspension Right

3 532 19 51-61 4 Stud w/ Anti-Rotate

4 532 19 42-09 2 Pin 7/16 Cotter Bowtie

5 539 99 05-63 4 Bolt 3/8-16 x 1 Hex Head

6 539 97 69-79 4 Nut 3/8-16 Hex Nyloc

7 873 90 05-00 2 Nut 5/16-18 Hex Flange Lock

8 819 19 19-12 2 Washer

3

2

16

11

10

14

5

1

4

6

13

7

12

16

15

8

9

4

5

7

6
2

3
81

CHUTES

SUSPENSION BRACKETS



10

MOWER DECK

14

20

19

22

15

17

2110

11

4

13

1

26

24

25

28

33

31

29

37

35

36

39

7

5

12

16

23

36

27

40

38

3

2

43
45

44

41

8

18

6

7

42

8

30

33
34

32

9



11

MOWER DECK
Ref. Part No. Qty Description Kit / Assy Includes
1 591 12 01-01 1 Deck Org
2 582 23 65-01 1 Belt 54" Deck
3 582 06 25-01 3 Blade, Hi-lift
4 590 30 44-03 1 Belt Shield, Left Gry
5 590 30 42-03 1 Belt Shield, Right Gry
6 539 11 21-70 3 Mandrel, Aluminum
7 574 16 96-01 4 Wheel, Gauge
8 532 19 73-79 2 Pulley Idler
9 532 19 73-80 1 Pulley Idler
10 532 17 57-08 3 Pulley, Mandrel
11 590 63 22-01 1 Defl ector 54" Org
12 532 13 14-91 1 Rod, Hinge
13 532 11 04-85 1 Bearing
14 532 18 72-91 1 Shaft
15 582 21 96-02 1 Arm, Idler
16 532 19 81-85 2 Arm, Suspension
17 532 41 55-98 1 Port, Washout
18 532 41 64-05 1 Coupling, Quick Connect
19 587 35 47-01 1 Spring, Defl ector
20 532 19 72-51 1 Spring, Extension
21 532 17 62-05 4 Trunnion
22 574 19 64-01 2 Tube, Roller Axle
23 574 19 65-01 1 Tube, Roller Axle Long
24 590 73 25-01 1 Bumper
25 588 78 33-01 4 Link
26 589 81-33-01 3 Plug, Hole Blk
27 532 11 04-52 1 Pushnut
28 510 02 23-01 2 Bolt 1/2-13 x 4-3/4 Round Hd Square Neck
29 872 14 08-64 1 Bolt 1/2-13 x 8 Round Hd Square Neck
30 872 11 06-16 1 Bolt 3/8-16 x 2 Round Hd Square Neck
31 532 17 01-65 2 Bolt 5/16 Shoulder
32 584 95 39-01 12 Bolt 5/16-18 x 1-1/4 Hex Washer Hd
33 532 19 65-39 6 Bolt, Shoulder
34 539 11 55-74 1 Bolt Eye 5/16 x 3-1/2
35 532 19 30-03 3 Bolt/Washer 7/16-20
36 532 13 77-29 9 Screw 1/4-20 x 5/8 Thread Roll
37 817 49 06-28 1 Screw 3/8-16 x 1-3/4 Hex Thread Form
38 588 43 83-01 1 Screw 7/16-14 x 2-1/8 Washer Hd
39 521 99 11-01 3 Nut 1/2-13 Hex Flange Nyloc
40 873 90 06-00 1 Nut 3/8-16 Hex Flange Lock
41 532 40 02-44 4 Nut 3/8-16 Hex Flange Lock
42 539 99 05-85 2 Nut 5/16-18 Hex Whizlock
43 532 40 02-34 3 Nut 9/16 Top Center Lock
44 532 18 76-90 3 Washer Spacer
45 532 17 85-15 1 Washer, Flat Hardened



12

I. NIÑOS 

ADVERTENCIA: LOS NIÑOS PUEDEN SUFRIR 
DAÑOS CON EL USO DE ESTE EQUIPO.  La Aca-
demia Estadounidense de Pediatría (American 
Academy of Pediatrics) recomienda que sólo 
se permita a niños con una edad mínima de 12 
años manejar máquinas cortacésped manuales, 
y al menos de 16 años para manejar tractores 
cortacésped.

ADVERTENCIA: LOS NIÑOS PUEDEN SUFRIR 
HERIDAS GRAVES O MUERTE A CAUSA DE 
ESTE EQUIPO.  Lea y siga atentamente todas 
las instrucciones siguientes

Si el operador no pone atención a la presencia de los niños 
pueden ocurrir accidentes trágicos. Los niños a menudo están 
atraídos por la máquina y las actividad de cortar.  No dar por 
hecho de que los niños se queden adonde estaban la última 
vez que los vistes.

• Mantener los niños fuera del área de corte y vigilados por 
un adulto responsable que no sea el operador. 

REGLAS DE SEGURIDAD
PELIGRO: ESTA MAQUINA CORTADORA ES CAPAZ DE AMPUTAR LAS MANOS Y LOS PIES Y DE LANZAR OBJETOS. SI NO SE 
OBSERVAN LAS INSTRUCCIONES DE SEGURIDAD SIGUIENTES SE PUEDEN PRODUCIR LESIONES GRAVES O LA MUERTE.

Prácticas de Operación Seguras para las Segadoras Conducibles

ADVERTENCIA
El tubo de escape del motor, algunos de sus constituy-
entes y algunos componentes del vehículo contienen o 
desprenden productos químicos conocidos en el Estado de 
California como causa de cáncer y defectos al nacimiento 
u otros daños reproductivos. 

ADVERTENCIA
Los bornes, terminales y accesorios relativos de la bat-
ería contienen plomo o compuestos de plomo, productos 
químicos conocidos en el Estado de California como 
causa de cáncer y defectos al nacimiento u otros daños 
reproductivos. Lavar las manos después de manipularlos. 

ADVERTENCIA: Siempre desconecte el 
alam bre de la bujía y póngalo donde no 
pueda entrar en contacto con la bujía, para 
evitar el arranque por accidente, durante la 
pre pa ra ción, el transporte, el ajuste o cuan do 
se hacen reparaciones.

ADVERTENCIA: No avance cuesta abajo a 
punto muerto ya que podría perder el control 
del tractor.

ADVERTENCIA: Remolque solamente los 
accesorios recomendados y conformes a las 
características indicadas por el fabricante 
de su tractor. Tenga cuidado y prudencia al 
utilizar el tractor.  Cuando se encuentre en 
un declive, oper utilizando exclusivamente la 
velocidad más baja. En caso de un declive una 
carga excesiva podría resultar peligrosa.  Los 
neumáticos pueden perder la tracción con el 
suelo y hacerle perder el control de su tractor.

II. FUNCIONAMIENTO GENERAL  
• Leer, entender y seguir todas las instrucciones sobre la 

máquina y en el manual antes de empezar. 
• No poner las manos o los pies cerca de partes giratorias o 

debajo de la máquina. Mantener siempre limpia la abertura 
de descarga. 

• Permitir el funcionamiento de la máquina sólo a adultos que 
tengan familiaridad con las instrucciones.  

• Limpiar el área de objetos como piedras, juguetes, cables, 
etc. que pueden ser recogidos y disparados con las cuchillas.  

• Asegurarse de que el área esté libre de otras personas antes 
de ponerla en marcha. Parar la máquina si alguien entra en 
el área.

• Nunca llevar pasajeros.
• No cortar marcha atrás al no ser absolutamente necesario. 

Mirar siempre abajo y delante mientras se procede atrás.
• Nunca dirigir el material descargado hacia nadie. Evitar des-

cargar material contra paredes u obstrucciones. El material 
podría rebotar hacia el operador. Parar las cuchillas cuando 
se pasan superficies de grava. 

• No maneje la máquina si no tiene la trampa para césped 
completa, la canaleta de descarga u otros dispositivos de 
seguridad en su lugar y en funcionamiento.

• Ralentizar antes de girar. 
• Nunca dejar una máquina encendida sin vigilancia. 

Apagar siempre las cuchillas, poner el freno de estaciona-
miento, parar el motor, y quitar las llaves antes de bajar.   

• Desenganche las hojas cuando no esté cortando césped. 
Apague el motor y espere hasta que todas las partes se 
detengan por completo antes de limpiar la máquina, retirar 
la trampa para césped o destapar la canaleta de descarga. 

• Hacer funcionar la máquina sólo con la luz del día o luz 
artificial buena. 

• No hacer funcionar la máquina estando bajo los efectos de 
alcohol o droga. 

• Poner atención al tráfico cuando se opera cerca de calles o 
se cruzan. 

• Poner la máxima atención al cargar o descargar la máquina 
en una caravana o  camión.

• Llevar siempre gafas de protección cuando se hace funcionar 
la máquina. 

• Use protectores de oídos para evitar daños en la audición.
• Los datos indican que los operadores a partir de los 60 

años están afectados por un gran porcentaje de heridas 
relativas a la conducción del cortacésped. Estos opera-
dores tendrían que evaluar su habilidad de hacer funcionar 
el cortacésped de modo lo bastante seguro para prote-
ger a sí mismos y a otras personas de heridas graves. 

• Seguir las recomendaciones del fabricante para los pesos 
y contrapesos de las ruedas.

• Estar alerta y apagar la máquina si un niños entra en el área. 
• Antes y durante la marcha atrás, mirar adelante y abajo para 

ver si hay niños pequeños. 
• Nunca llevar niños, incluso si hay las cuchillas apagadas. Po-

drían caer y herirse seriamente o interferir con el funcionamien-
to seguro de la máquina. los niños que se han llevado prec-
edentemente pueden aparecer de pronto en el área de corte 
por otro paseo y ser atropellados o tumbados por la máquina.

• Nunca dejar que los niños manipulen la máquina.
• Tener el máximo cuidado cuando se acerca a cantos ciegos, 

arbustos, árboles u otros objetos que pueden impedir la vista 
de niños. 



13

REGLAS DE SEGURIDAD
Prácticas de Operación Seguras para las Segadoras Conducibles

IV. REMOLQUE 
• Remolcar sólo con una máquina que tenga un gancho dis-

eñado para remolcar. Enganchar el equipo o remolcar sólo 
en el punto dispuesto al efecto.

• Seguir las recomendaciones del productor con respecto a los 
límites del equipo por remolcar y el remolque en pendientes. 

• Nunca permitir que niños u otras personas estén dentro del 
equipo por remolcar. 

• En pendientes, el peso del equipo remolcado puede causar 
la pérdida de tracción y la pérdida de control.

• Viajar despacio y dejar más distancia para frenar.  

• Mantener la máquina libre de hierba, hojas u otros es-
combros que pueden tocar el tubo de escape / partes del 
motor calientes y quemarse. No permitir que el puente 
del cortacésped cargue hojas u otros residuos que pu-
eden causar acumulaciones. Limpiar toda salpicadura de 
aceite o carburante antes de hacer operaciones sobre la 
máquina o guardarla. Dejarla enfriar antes de guardarla.

V. SERVICIO
MANIPULACIÓN SEGURA DE LA GASOLINA 
Para evitar heridas personales o daños a las cosas, poner el 
máximo cuidado a la hora de manipular la gasolina. La gasolina 
es extremamente inflamable y los vapores son explosivos. 
• Apagar todos los cigarrillos, cigarros, pipas y otras fuentes 

de ignición. 
• Usar sólo contenedores para gasolina aprobados.
• Nunca quitar el tapón de la gasolina o añadir carburante con 

el motor en marcha. 
• dejar enfriar el motor antes del abastecimiento de la gasolina. 
• Nunca abastecer la máquina al interior de un local.
• Nunca guardar la máquina o el contenedor del carbu-

rante donde haya una llama abierta, chispas o una luz 
piloto como un calentador de agua u otros dispositivos.

• Nunca llenar los contenedores al interior de un vehículo o en 
una caravana o camión recubiertos con un forro de plástico. 
Colocar siempre los contenedores en el terreno lejos del 
vehículo cuando se está llenando. 

• Quitar el equipo de gas del camión o caravana y abastecerlo 
en el terreno. Si no es posible, abastecer dicho equipo con un 
contenedor portátil, más bien que de un surtidor de gasolina.

• Mantener la boquilla a contacto del borde del depósito de 
carburante o la abertura del contenedor durante toda la 
operación de abastecimiento. No utilizar un dispositivo con 
boquilla cerrada-abierta.

• Si se vierte carburante sobre la ropa, cambiarse la ropa 
inmediatamente. 

• Nunca llenar el depósito más de lo debido. Volver a colocar 
el tapón del gas y cerrar de modo firme. 

OPERACIONES DE SERVICIO GENERALES 
• Nunca hacer funcionar la máquina en un área cerrada. 
• Mantener todas las tuercas y pernos apretados para asegu-

rarse de que trabaja en condiciones seguras.
• Nunca manipule los dispositivos de seguridad. Nunca inter-

fiera con la operación de un dispositivo de seguridad o reducir 
la protección proporcionada por un dispositivo de seguridad. 
Verifique el funcionamiento correcto con regularidad. NUNCA 
utilice una máquina con un dispositivo de seguridad que no 
está funcionando correctamente

• Mantener la máquina libre de hierba, hojas u otros re-
siduos acumulados. Limpiar las salpicaduras de aceite 
o carburante y quitar cualquier cosa mojada con carbu-
rante. Dejar que la máquina se enfríe antes de guardarla.

• Si se golpea un objeto ajeno, hay que pararse e inspeccionar 
la máquina. Reparar, si es necesario, antes de volver a poner 
en marcha.

• Nunca hacer ningún ajuste o reparación con el motor en 
función. 

• Verifique los componentes de la trampa para césped y la 
canaleta de descarga con frecuencia y sustituya con repues-
tos recomendados por el fabricante cuando sea necesario.

• Las cuchillas del cortacésped son afiladas. Envolv-
er la cuchilla, ponerse guantes y poner la máxima 
atención cuando se hacen operaciones en ellas. 

• Controlar el funcionamiento del freno frecuentemente. Ajustar 
y hacer las operaciones de mantenimiento cuando eso sea 
necesario. 

• Mantener y sustituir las etiquetas de seguridad e instrucción, 
cuando sea necesario.

 
Llevar siempre gafas de protección cuando se hace 
funcionar la máquina.

 

Use protectores de oídos para evitar daños en la 
audición.

III. FUNCIONAMIENTO EN PENDIENTES 
Las pendientes son el mayor factor de accidentes relativos a la 
pérdida de control y vuelco, que pueden causar severas heridas 
o muerte. El funcionamiento en pendientes requiere una atención 
extra. Si no es posible hacer marcha atrás en una pendiente o si 
te sientes incomodo, no la cortes. 

 ADVERTENCIA: Al cargar o descargar la 
máquina, no sobrepase el ángulo máximo re-
comendado de 15°.

• Cortar hacia arriba y abajo de una pendiente, no de modo 
horizontal. 

• Poner atenciones a los hoyos, las raíces, los bultos, las piedras 
u otros objetos escondidos. El terreno irregular puede volcar 
la máquina. La hierba alta puede esconder obstáculos.

• Escoger una velocidad de marcha baja de modo que no sea 
necesario pararse o cambiar estando en una pendiente.

• No cortar la hierba mojada. Las ruedas pueden perder tracción. 
Poner siempre una marcha cuando se está en pendientes. 

• No poner en punto muerto e ir cuesta abajo.
• Evitar arrancar, pararse o girar en una pendiente. Si las rue-

das pierden tracción, desconectar las cuchillas y proceder 
despacio cuesta abajo en la pendiente. 

• Mantener todo los movimientos en las pendientes lentos y 
gradual. No hacer cambios repentinos de velocidad o direc-
ción, ya que pueden causar el escape de la máquina. 

• Poner la máxima atención cuando la máquina funciona con 
captadores de hierba u otros dispositivos enganchados; 
pueden afectar la estabilidad de la máquina. No usar en 
pendientes empinados. 

• No intentar estabilizar la máquina poniendo el pie en el ter-
reno. 

• No cortar cerca de bajadas, cunetas y orillas. Las máquina 
puede volcarse improvisamente si una rueda está en el borde 
o se hunde. 

• Si la máquina se para mientras va cuesta arriba, desconectar 
las cuchillas, poner la marcha atrás y ir hacia atrás despacio. 

• No girar estando en pendientes si no es necesario, y luego 
girar despacio y gradualmente cuesta abajo, si es posible. 



14

WARNING: TO AVOID SERIOUS INJURY, BEFORE PERFORMING ANY SER VICE OR AD JUST MENTS:
• Park on a level surface.
• Engage park brake.
• Disengage blade switch.
• Turn ignition key to “STOP” and remove key.
• Make sure the blades and all moving parts have completely stopped.
• Disconnect spark plug wire from spark plug and place wire where it cannot come in contact  with 
 plug.

REMOVAL & INSTALLATION

TO REMOVE DECK
PARK ON A LEVEL SURFACE. ENGAGE PARK BRAKE. LOWER THE DECK 
INTO THE LOWEST CUTTING POSITION.
1. Remove foot plate and belt shields.
2. Remove dirt or grass that may have accumulated 

around the mandrel pulleys and entire deck surface.
3. Using a ratchet or a breaker bar and 9/16" socket in the 

square opening in the idler arm, shift the arm counter 
clockwise to relieve the tension on the belt.

4. Carefully lift the belt over the top of the mandrel 
pulleys.

5. Remove the belt from around the electric clutch on the 
engine shaft.

6. Locate the 4 deck support chain and remove all 4 by 
loosening and removing the 4 bolts attached to the 
deck lift.

7. Remove the two front link brackets.

8. Slide the front links back and up to remove them from 
the deck.



15

REMOVAL & INSTALLATION

4. Install the new anti-rotation bracket provided in the 
service kit. “A”

5. Install the new provided clutch “B”. Make sure the anti-
rotation is inserted into the new clutch.

NOTE: Align the key and the keyway before pushing the 
clutch onto the engine’s crank shaft.
6. Insert the clutch bolt, washer, lock washer and torque 

hardware to 60 ft-lbs.
7. Plug in new provided wiring harness (Part#198316) 

into the plastic connector coming off clutch.

2. Locate the anti-rotation bracket on the back side of the 
engine plate and remove the two bolts.

TO REMOVE THE STOCK CLUTCH
(MZ-T UNITS ONLY. FOR MZ UNITS PROCEED TO “NEW 54” DECK 
INSTALLATION” SECTION)

9. Once steps 1-8 have been completed, the deck is 
disconnected from the unit. Slide deck out from under 
the unit.

1. Locate the clutch engage/disengagement wire that 
comes off the clutch and follow it up through the 
engine plate. Find the plastic plug and unclip the plastic 
connector.

3. To remove the clutch locate the center clutch bolt 
underneath the unit and remove. 

NOTE: Clutch is heavy and can fall when clutch bolt is 
removed.

A

B

C



16

REMOVAL & INSTALLATION
8. Route the clutch engage/disengagement wires through 

the engine plate and plug it back into the connector 
that was unplugged in step 8. 

2. Install the new front suspension mounting brackets 
supplied. Torque hardware to (30 ft-lbs.).

3. Install supplied studs to the suspension mounting 
brackets. Torque hardware to (20 ft-lbs.).

1. Remove the two up-stops from the chassis.

NEW 54" DECK INSTALLATION



17

REMOVAL & INSTALLATION

5. Remove the 4 adjustable link assemblies from the deck 
assembly provided.

4. Remove belt shields off new 54" deck.

7. Attach the two front links from the mower deck to the 
new suspension mounting brackets.

6. Install one adjustable link assembly in each of the 4 
bell cranks of the deck lift. 

8. With deck in low cut, attach the 4 links to the deck. 
Torque hardware to (30 ft-lbs.).

9. Route the new belt on the deck and clutch

DECK BELT INSTALLATION
NOTE: For ease in installing the deck belt, refer to the 
routing decal on the cutting deck.

1. Wrap the deck belt around the electric clutch pulley 
that is located on the engine shaft.

2. Route the belt forward between the spring loaded and 
stationary pulleys.

3. Place belt around spring loaded idler pulley.
4. Wrap the belt around the stationary idler pulley and 

around the mandrel housings.
5. Push inward on the idler arm and carefully route belt 

over mandrel pulley. Once belt is properly routed, slowly 
release idler arm to tension belt.

6. Check that there are not twists in the belt and that the 
routing matches the routing decal.

7. Reinstall belt shields on both mandrel housings and 
torque hardware to 6-9 ft-lbs.

8. Reinstall Footplate.



18

RAKE AND LEVEL DECK.
Tire Pressures
All tires must be at 15 psi / 103 kPa / 1 bar.

IMPORTANT INFORMATION  DO NOT add a tire 
liner or foam fill material to the tires. Excessive loads 
created by foam filled tires will cause premature 
failures.
Only use O.E.M. specified tires.

4. Confi rm measurements once again. The blade tip 
height must be equal side-to-side. In the rear, blade 
tips must be 1/8" to 3/8" (1.174 -  9.525) higher than 
the front measurement. In the front, blade tips must 
be equal from side-to-side.

Leveling Deck
Adjust the deck while the mower is on a level surface. 
Faulty mower deck adjustments will cause an uneven 
mowing result.
Four adjustable link assemblies control the height and 
pitch of the mower deck. Adjust the deck slightly higher in 
the rear.
NOTE: To insure precision in the leveling procedure, the 
mower deck drive belt must be installed prior to leveling 
the deck.
1. Wear heavy gloves. Turn each outer blade tip to align 

with the deck side-to-side.

2. Measure from the fl oor surface up to the bottom of the 
blade tip on the discharge side of the mower deck. 
Record this measurement. Move to the opposite side; 
check that measurement is the same within 1/16" of 
each other. Adjust lift links as necessary. 

3. Turn center and outer blades to align with the deck 
front-to-rear. Adjust the rear lift up or down until the 
rear blade tips are positioned 1/8" to 3/8" (1.174 -  
9.525) higher in the rear than the front blade tips.

• If you already have a bagger attachment that was 
used on your old mower deck, the collection system 
will require new upper and lower chutes to connect 
your new mower deck to your old collection system. 
Please refer to page 9 for the updated hardware and 
chutes.

• If you want to order a brand-new bagger kit for your 
unit, please contact your local dealer to ensure you 
receive the correct kit.

A B

A
B

NOTE: This will place the mower deck in a standard 
measurement position. Depending on the type of grass being 
mowed or environmental conditions, more adjustments may 
be required to get the desired cut.

BAGGER ATTACHMENT OPTIONS.



19

Ref. Part No. Qty Description
1 582 69 36-01 1 Chute, Lower
2 582 69 34-01 1 Chute, Upper
3 532 13 09-33 1 Indicator, Dump Bag
4 539 10 80-88 1 Latch, Hood
5 532 00 72-06 1 Spacer, Split
6 539 10 81-63 1 Decal, Catcher
7 593 17 47-01 2 Knob, Knurled

8 539 99 06-45 3 Bolt 3/8-16 x 1 Round Head 
Square Neck

9 872 11 06-14 1 Bolt 3/8-16 x 1-3/4 Round Head 
Square Neck

10 532 08 71-75 1 Screw #10-24 x 1-1/8
11 818 02 10-08 1 Screw #10-14 x 1/2
12 871 08 10-10 1 Screw #10-24 x 5/8
13 532 00 20-29 1 Nut, Weld Plated
14 532 06 08-67 1 Nut #10-24 Acorn
15 810 07 10-00 1 Washer 3/16 Lock
16 532 05 27-84 2 Washer 3/16 x 3/4 16 Gauge

Ref. Part No. Qty Description
1 588 81 21-02 1 Bracket, Suspension Left

2 588 81 20-02 1 Bracket, Suspension Right

3 532 19 51-61 4 Stud w/ Anti-Rotate

4 532 19 42-09 2 Pin 7/16 Cotter Bowtie

5 539 99 05-63 4 Bolt 3/8-16 x 1 Hex Head

6 539 97 69-79 4 Nut 3/8-16 Hex Nyloc

7 873 90 05-00 2 Nut 5/16-18 Hex Flange Lock

8 819 19 19-12 2 Washer

3

2

16

11

10

14

5

1

4

6

13

7

12

16

15

8

9

4

5

7

6
2

3
81

CHUTES

SUSPENSION BRACKETS



20

MOWER DECK

14

20

19

22

15

17

2110

11

4

13

1

26

24

25

28

33

31

29

37

35

36

39

7

5

12

16

23

36

27

40

38

3

2

43
45

44

41

8

18

6

7

42

8

30

33
34

32

9



21

MOWER DECK
Ref. Part No. Qty Description Kit / Assy Includes
1 591 12 01-01 1 Deck Org
2 582 23 65-01 1 Belt 54" Deck
3 582 06 25-01 3 Blade, Hi-lift
4 590 30 44-03 1 Belt Shield, Left Gry
5 590 30 42-03 1 Belt Shield, Right Gry
6 539 11 21-70 3 Mandrel, Aluminum
7 574 16 96-01 4 Wheel, Gauge
8 532 19 73-79 2 Pulley Idler
9 532 19 73-80 1 Pulley Idler
10 532 17 57-08 3 Pulley, Mandrel
11 590 63 22-01 1 Defl ector 54" Org
12 532 13 14-91 1 Rod, Hinge
13 532 11 04-85 1 Bearing
14 532 18 72-91 1 Shaft
15 582 21 96-02 1 Arm, Idler
16 532 19 81-85 2 Arm, Suspension
17 532 41 55-98 1 Port, Washout
18 532 41 64-05 1 Coupling, Quick Connect
19 587 35 47-01 1 Spring, Defl ector
20 532 19 72-51 1 Spring, Extension
21 532 17 62-05 4 Trunnion
22 574 19 64-01 2 Tube, Roller Axle
23 574 19 65-01 1 Tube, Roller Axle Long
24 590 73 25-01 1 Bumper
25 588 78 33-01 4 Link
26 589 81-33-01 3 Plug, Hole Blk
27 532 11 04-52 1 Pushnut
28 510 02 23-01 2 Bolt 1/2-13 x 4-3/4 Round Hd Square Neck
29 872 14 08-64 1 Bolt 1/2-13 x 8 Round Hd Square Neck
30 872 11 06-16 1 Bolt 3/8-16 x 2 Round Hd Square Neck
31 532 17 01-65 2 Bolt 5/16 Shoulder
32 584 95 39-01 12 Bolt 5/16-18 x 1-1/4 Hex Washer Hd
33 532 19 65-39 6 Bolt, Shoulder
34 539 11 55-74 1 Bolt Eye 5/16 x 3-1/2
35 532 19 30-03 3 Bolt/Washer 7/16-20
36 532 13 77-29 9 Screw 1/4-20 x 5/8 Thread Roll
37 817 49 06-28 1 Screw 3/8-16 x 1-3/4 Hex Thread Form
38 588 43 83-01 1 Screw 7/16-14 x 2-1/8 Washer Hd
39 521 99 11-01 3 Nut 1/2-13 Hex Flange Nyloc
40 873 90 06-00 1 Nut 3/8-16 Hex Flange Lock
41 532 40 02-44 4 Nut 3/8-16 Hex Flange Lock
42 539 99 05-85 2 Nut 5/16-18 Hex Whizlock
43 532 40 02-34 3 Nut 9/16 Top Center Lock
44 532 18 76-90 3 Washer Spacer
45 532 17 85-15 1 Washer, Flat Hardened



22

NOTES/AVISO



23

NOTES/AVISO



09.12.2019 CL/JSE Printed in the U.S.A.


